IDA DESALINATION

*,YEARBOOK

2016-2017

’ 4

QWi
3

WATER IS OUR CONCERN %%s”‘“”flssoamﬁ' DESAL DATA

www.globalwaterintel.com www.idadesal.org www.desaldata.com

WATER DESALINATION REPORT



»{b PENTAIR Premium

Inside Front

Cover

ADVANCED FILTRATION TECHNOLOGY
FUR REVERSE 0oMUSIs PRETREATMENT

With highly efficient ultrafiltration
technology as pretreatment,
Pentair brings RO membrane

technology to perfection. b
Our UF technologies are capable '5
of treating water from almost any 28 8
source to a quality suitable as RO feed. 1
s
A
:
0

FEATURES:

e Equipped with X-Flow membrane modules and Codeline housings
» Highest membrane area to footprint ratio

e | owest TMP, low energy consumption

e Smallest pore size, reduced number of CIPs

e (Operating pressure up to 8 barg, suitable for inline operation

1

et ot .

TrTTTY L

@ MORE INFORMATION AT
ADVANCEDFILTRATION.PENTAIR.COM



IDA DESALINATION

YEARBOOK

2016 -2017

QW o QWi

WATER IS OUR CONCERN &%”%Ammw’ DESAL DATA

www.globalwaterintel.com www.idadesal.org www.desaldata.com

WATER DESALINATION REPORT




MARKET PROFILE

1 MARKET PROFILE

Charts, tables and analysis compiled from the GWI/ IDA Inventory and DesalData.com

After a disappointing 13-year low in the desalination market during 2014, last year’s 28" Worldwide Desalting Plant Inventory provided
a glimmer of hope that 2015 would show an increase in activity, based on the mid-year desalination totals, which were up 14% from that
time in 2014. This year in the 29" Inventory, this growth has been realised, but must be considered within the context of the general
slowdown in the desalination market that has persisted since the bullish years of the late 2000s. It may still take until 2021 and beyond
before we see activity reach peak levels again, as forecast by GWI DesalData, in part due to the persistence of stubbornly low commodities
prices, and the dependence of certain regional economies on these prices, helping to cancel out some of the increasing demand from
factors such as population growth, increased industrialisation, drought and climate factors, and competition for water resources.

FIGURE 1: INCREMENTAL CONTRACTED AND ONLINE CAPACITY BY YEAR, 1980-2016
8

. Contracted - 1st half
. Contracted - 2nd half
. Contracted - full year

7

—— Online

Online capacity, 2015
/ (full year): 3.1 million m3/d
= Contracted capacity, 2015

(full year): 3.2 million m3/d

Capacity (million m3/d)
IS

—— Contracted capacity, 2016
H1*: 2.1 million m3/d

1980 1985 1990 1995 2000 2005 2010 2016

*Values through June 2016
Source: GWI DesalData / IDA

FIGURE 2: CUMULATIVE CONTRACTED AND ONLINE CAPACITY, 1965-2016
120 —— Contracted

—— Online

100

—* Global cumulative
contracted capacity (2016*):
95.6 million m3/d

80
\—' Global cumulative
online capacity (2016*):
60 // 88.6 million m3/d
40 /
20

0

Capacity (million m3/d)

1965 1970 1975 1980 1985 1990 1995 2000 2005 2010 2016

*Values through June 2016
Source: GWI DesalData / IDA




IDA DESALINATION YEARBOOK 2016-2017

FIGURE 6: CAPACITY BY FEEDWATER TYPE AND SIZE DISTRIBUTIONS OF SEAWATER DESALINATION, 2014-2016

Total feedwater capacity (2014) Seawater: Other:
2.5 million m3/d 1.0 million m3/d 0.79 million m3/d
Total feedwater capacity (2015) Seawater: Other:

3.2 million m3/d 1.4 million m3/d 1.1 million m3/d

Other: 0.22 million m3/d -

Total feedwater capacity (2016)* Seawater: -
2.1 million m3/d 1.6 million m3/d

Percentage by number of seawater plants Percentage by total seawater capacity

100 100

90 90

80 80

70 70 — I

60 60—

50

%

40
30
20

10 —

2014 2015 2016 2014 2015 2016

*Values through June 2016
Source: GWI DesalData / IDA

The brackish desalination market held largely steady in 2015, bolstered by a 60,000 m3/d BWRO for fertiliser production and refining in
Nigeria and the 50,000 m3/d Rizal water treatment plant in the Phillipines. Significant awards in 2016 include the 100,000 m3/d Putatan
2 plant in greater Manila, which treats water from a nearby bay to drinking water quality. The remaining capacity is largely for satisfying
industrial demands in North America and China, with various other smaller-scale industrial and utility projects scattered globally.

Other feedwater streams, such as wastewater or surface water treatment, are near 2014 levels in 2016 after a strong showing in 2015 due
to a handful of larger projects, such as a wastewater treatment plant in Saudi Arabia, the Changi NEWater plant I, and a 55,200 m3/d
zero-liquid discharge plant for the coal-to-chemicals industry in China. 2016 also includes a 45,000 m3/d utility wastewater reuse project
in Koyambedu, India and a 33,520 m3/d reuse project in California. Both industries and municipalities are beginning to fully grasp the
benefits of waster reuse projects, either for cost savings and/or environmental benefits and commitments, and this market is set to grow
significantly, with desalination positioned as one of the important pieces of technology in the reuse armoury.

Regionally, the largest gains have been seen in the Middle East and North Africa, driven by several large-scale projects in multiple
countries throughout the region, with demand outweighing the economic tolls of persistently low oil prices in several countries. Some,

4



IDA DESALINATION YEARBOOK 2016-2017

2 FEATURED PLANTS

A closer look at some significant desalination plants.

Carlsbad Desalination Plant, San Diego County, United States

Total capacity

204,390 m3/d

Date awarded 2012

Date commissioned 2015
Feedwater TDS 34,500 mg/L
Product recovery ~50%
Feedwater temperature  14-30°C

RO process description

4-stage, partial two-pass

RO operating pressure

62-bar

Intake

Existing screened shoreline

Concentrate disposal

Blended with cooling water

Pretreatment solids

Lamella, DAF, filter press,

handling landfill disposal
Number of trains 14
Energy consumption <3.3 kWh/m3,

w/o product pumping

Energy recovery device

Energy Recovery, Inc.

Total water cost

$1.66-1.86/m3

Membrane
supplier

Dow Water & Process
Solutions

Pretreatment

Gravity dual media filters,
ferric sulphate

Post-treatment

Calcite filters, pH
adjustment, chlorination

Equipment supplier/
plant operator

IDE Technologies Ltd.

Procurement model

BOT (30 yrs)

Plant developer/owner

Poseidon Water

Carlsbad Desalination Plant

Fixed Costs

Offtaker San Diego County Water
Authority
Capital cost, desal plant ~ $537 million
only
Twin Oaks WTP
Inefficiencies
Water Authority
Variable Costs Improvemerfcs

Fixed

2f o
L o=
Debt Service Charge cf 23
() mo
Il <

Unit Price at the Fence: $1.37 - $1.51/m3

Conveyance

Unit Price with Conveyance and Improvements: $1.67 - $1.89/m3

The Carlsbad unit water price

12




FEATURED PLANTS

PROJECT HISTORY

Branded as the largest desalination plant in the Western
Hemisphere, the Carlsbad Desalination Plant in San Diego
County may only have come into operation in 2015, but it has been
well known in the desalting world for many years because of its
long development history.

San Diego County lies within a semi-arid region and is the fifth
most populous county in the United States, with a growing
population currently in excess of 3 million. Previously, imported
water from Northern California and the Colorado River had
satisfied over 80% of the county’s water requirements. One of the
key drivers for the construction of the Carlsbad Desalination Plant
was therefore to reduce the area’s reliance on imported water,
which is susceptible to droughts as well as regulatory restrictions.

The development of a municipal desalination plant in Carlsbad
was first proposed in 1998. However, the process of obtaining
all of the necessary permits and negotiating water purchase
agreements with potential offtakers proved to be significantly
more difficult than expected.

In total the plant faced 13 legal challenges, the last of which
was cleared in June 2011. As might be expected, the majority of
these lawsuits were environmentally related challenges. In order
to mitigate the environmental impacts of the plant’s seawater
intake, Poseidon agreed to establish 66 acres of wetlands in the
San Diego Bay and to purchase carbon emission offsets. After
such lengthy administrative delays, construction was quick to
get underway once financial close was achieved on the 30-year
build-operate-transfer (BOT) contract in early 2013, with IDE
designing and operating the plant, and a joint venture of Kiewit
Infrastructure and JF Shea constructing the facility. The plant was
completed in June 2015, followed by a period of testing before its
official dedication in December.

Constructed adjacent to the Encina Power Station, the
desalination plant draws water from the Agua Hedionda Lagoon
utilising the existing power plant screened intake and cooling
water outfall facilities. Feedwater is pretreated with gravity dual
media filters and ferric sulphate before being supplied to the
14 RO trains in a 4-stage, partial two-pass configuration. The
product is then passed through calcite filters and undergoes a pH
adjustment and chlorination post-treatment step.

WATER COST

The 30-year water purchase agreement signed between Poseidon
and the San Diego County Water Authority ensures that the
cost of the plant’s desalinated water will remain constant for
consumers throughout the 30-year period. The total water cost
(in 2012 dollars) at the plant fence is $1.37 to $1.51/m3, and the
cost including the new conveyance pipeline and distribution is
$1.67 to $1.89/m3. As the cost of water imports continues to rise,
desalinated water is expected to become the less expensive option.

At the time of writing, the plant has already delivered in excess of
1.5 billion gallons of desalted water to the area since its December
2015 start up, and it will play a major role in ensuring that the
residents of San Diego County have a reliable source of water in
the future. The water supply from the plant has been declared
to be drought-resistant and has thus lowered the regional water

1998 @ —— Carlsbad considers desal

1999 @®—— Poseidon begins development

2000 ©

e—— City of Carlsbad signs LOI with Poseidon
2001 ©

2002 ®—— SDCWA board approves negotiation with
Poseidon

2003 ®—— Permitting process begins

2004 ©

2005 Poseidon issues RFQ for EPC
Poseidon publishes draft EIR

2006

—— CDP application, NPDES permit issued

2007 ©
—— Acciona/AmWater picked for EPC, GE for
UF pretreat

2008
CDP issued, ceremonial groundbreaking
2009
Tetratech/IDE replace Acciona team
2010
SDCWA issues draft term sheet, TetraTech out
2011 Kiewit/Shea picked for EPC

¢—— Poseidon and SDCWA start WPA negotiations
2012 ©
WPA released for public comment

o—— Last 2012 SDCWA Board Mtg

2013
Financial close
2014
2015
2016 Dedication

Carlsbad Desalination Plant project timeline

conservation target from 20% to 13%. One third of the clean
water produced by San Diego County comes from the Carlsbad
Desalination Plant, which supplies 400,000 local residents.

13




MEMBRANES

HAVE ONE LIFE. BVadAlLiiL
MAKE THE MOST OF I, s

Q -
j i ADVISOR
E .
MAXIMIZE PRODUCTIVITY <&S\;‘(‘;‘S»WJSIS -['l

N\
OPTIMIZE RECOVERY & g 2 New System Design ~ System Audit ~ Chemical Dosing
EXTEND MEMBRANE LIFE - , '
(=]
INCREASE UPTIME %
MAINTAIN REJECTION %
%
&

DIAGNOSE
IMPROVE PERFORMANCE "
SUSTAIN RELIABILITY ( !
On-site system '&
performance RO & MF/UF Cleaning
Membranes can last for days or monitoring device Autopsies Studies

years, depending on the quality
of care they receive.

At Avista® Technologies, our expert
process support helps to optimize your
system with the right chemistry to help

membranes work better and live longer. Report findings and provide chemical
and system recommendations

FIND YOUR SOLUTION

www.avistatech.com APPLY

[ 'i'"fifi;“’
B, o
Reliable product delivery, Off-site cleaning

~ N ® on-site training and product and restoration
— I p— AVI S ta® application support
-

> TECHNOLOGIES
MAINTAIN

Creative Chemistry. Smart Solutions. NORMRO @

Corporate offices located in the US and the UK, with distributors worldwide. Data Normali